
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 

Anaerobic Treatment of Industrial Wastewater under 

Psychrophilic Condition (10 °C) using Upflow Anaerobic 

Sludge Blanket (UASB) Reactor, Lab Studies. 

Master’s Thesis  

 

 

 

 

Ayesha Akhtar 

 

 

 

 

Environmental Technology Study Programme 

Water Science and Technology  

Department of Mathematics and Natural Science  

University of Stavanger  

2017 

 



i 
 

Abstract  

The main objective of this study was to investigate the performance of UASB reactors for their 

efficiency of removing COD and producing methane gas at psychrophilic temperature, 10 °C 

by treating high strength municipal wastewater ranged from 500 – 1600 mg COD/l, received 
[...]
Table 2.2. The anaerobic treatment of sewage under psychrophilic conditions (<20°C) [10]. . 8 

Table 2.3. Acidogenic reactions with sucrose as the substrate and the corresponding free energy 

change (ΔG°) at 25°C. [3]. ....................................................................................................... 10 

Table 2.4. Average kinetic properties of acidogenesis and methanogenesis [3]. ..................... 10 

Figure 2.3. Free energy change as a function of H2 partial pressure [3]. ................................ 11 

Table 2.5. Important methanogenic reactions and free energy change. ................................... 12 

Figure 2.4 The relationship of temperature and maximum specific growth rate [27].............. 13 

Figure 2.5 The metabolic pathways and microbial groups involved in anaerobic digestion [4].

 .................................................................................................................................................. 14 

Figure 2.6. COD balance of an anaerobic reactor. ................................................................... 16 

Table 3.1. Optimum pH ranges for the degradation of different substrates. ............................ 18 

Figure 3.1. Relative growth rate of psychrophilic, mesophilic and thermophilic methanogens.

 .................................................................................................................................................. 20 

Table 3.2. The stimulating and inhibiting concentrations of some cations. ............................. 21 

Figure 4.1 Schematic representation of an UASB reactor [4]. ................................................. 23 

Figure 4.2. (Left) UASB reactor with sedimentation tank and sludge recycle, (Right) UASB 

reactor with internal packing and fixed-film attached growth, placed above the sludge blanket 

[1]. ............................................................................................................................................ 24 

Figure 4.3. Schematic diagram of EGSB reactor [9]. .............................................................. 26 

Figure 5.1. Laboratory scale UASB Reactor I and II. .............................................................. 28 

Figure 5.2. Schematic diagram of lab scale UASB Reactors I and II. ..................................... 29 

Table 5.1. Properties of equipment used for UASB reactors ................................................... 30 

Figure 6.1 COD removal vs Flowrate of Reactor I (above) & Reactor II (below). ................. 34 

Figure 6.2 The relation between OLR and COD removal in Reactor I (above) & II (below). 34 



vi 
 

Figure 6.3 The relation between COD removal and OLR (with only sludge blanket volume) of 

Reactor I (up) & II (below). ..................................................................................................... 35 

Figure 6.4a Relation between pH and VFA (1) Influent (2) Reactor I (3) Reactor II. ............. 36 

Figure 6.4b Relation between VFA and Alkalinity (1) Influent (2) Reactor I (3) Reactor II. . 37 

Figure 6.5 Methane rate against OLR profiles Reactor I (up) Reactor II (below). .................. 38 

Figure 6.6 The methane production rate against HRT profiles Reactor (above) Reactor II 

(below). .................................................................................................................................... 39 

Figure 6.7 The COD balance vs Flow rate profile of Reactor I. .............................................. 40 

Figure 6.8 The COD balance vs Flow rate profile of Reactor II. ............................................. 40 

Figure 6.9 The COD balance and OLR profiles of Reactor I................................................... 41 

Figure 6.10 The COD balance and OLR profiles of Reactor II. .............................................. 41 

Figure 6.11 Gas meters filled with effluent water and NaOH solution. ................................... 42 

Figure 6.12a Relation between COD removal and methane production in Reactor I (above) and 

Reactor II (below) including all data. ....................................................................................... 44 

Figure 6.12b Relation between COD removal and methane production in Reactor I (above) and 

Reactor II (below), with real data. ............................................................................................ 44 

Figure 6.13 Graph showing total suspended solids (TSS) influent. ......................................... 45 

Figure 6.14 Conductivity measurements of Reactor I & II and influent feed. ......................... 46 

Table A1. Daily measurements of influent wastewater. ............................................................ ii 

Table A2. Daily measurements of Reactor I. ............................................................................ iv 

Table A2. Daily measurements of Reactor II. .......................................................................... vii 

 

 

 

 

 

 

 

 

 

 



vii 
 

 

List of Abbreviations  

 

AnWT   Anaerobic Wastewater Treatment  

IVAR   Interkommunalt Vann Avløp og Renovasjon 

WWTP  Wastewater Treatment Plant 

SBR   Sequencing Batch Reactor 

DAF   Dissolved Air Flotation 

UASB    Upflow Anaerobic Sludge Blanket 

COD   Chemical Oxygen Demand  

OLR   Organic Loading Rate 

HRT   Hydraulic Retention time 

SRT   Sludge Retention time  

TSS   Total Suspended Solids 

EGSB   Expanded Granular Sludge Blanket 

VFA   Volatile Fatty Acid 

LCFA   Long Chain Fatty Acid 

 

 



Ayesha Akhtar – University of Stavanger 

1 

1. Introduction  
 

The liquid waste – wastewater – is the water supply of community after it has been used in a 

variety of applications. From the viewpoint of source of generation, wastewater is defined as a 

combination of liquid or water-carried wastes removed from residence, institutions and 

industries together with groundwater, surface water and storm water as may be present. The 

untreated wastewater contains pathogenic microorganisms, nutrients and toxic compounds or 

compounds that potentially may be mutagenic or carcinogenic. For these reasons, the immediate 

nuisance-free removal of wastewater from its sources of generation, followed by treatment and 

reuse or dispersal into the environment is necessary to protect the public health and the 

environment [1]. 

Water quality issues arise when increasing amount of treated wastewater are discharged to 

water bodies that are eventually used as water supplies. Prior to about, 1940 most municipal 

wastewater was generated from domestic sources. After 1940, as industrial development grew 

in United States, increasing amount of wastewater have been discharged to municipal collection 

systems [1]. Methods of wastewater treatment in which the removal of contaminants is brought 

about by chemical or biological reactions are known as unit processes. Biological treatment is 

an important part of any wastewater treatment plant that treats wastewater from either 

municipality or industry having soluble organic substrates or a mix of two types of wastewater 

sources [2].  

1.1 Scope of work 

 

This Master thesis is a part of the project in cooperation with IVAR and the experiments were 

conducted in the University of Stavanger. IVAR (Interkommunalt Vann Avløp og Renovasjon), 

is a Norwegian public company that constructs and operates municipal facilities for water, 

wastewater and general waste. The company’s vision is to secure region’s most competitive 

water, wastewater and waste services. In this study, the experiment was performed using two 

anaerobic UASB reactors for treating effluent wastewater from dissolved air flotation (DAF) at 

Grødaland wastewater treatment plant (WWTP). The Grødaland WWTP receives wastewater 

from several sources mainly industrial, as animal destruction, dairy and chicken slaughtering, 

municipal wastewater of 3000 houses and food industry.  



Ayesha Akhtar – University of Stavanger 

2 

The whole process as shown in Figure 1.1 consists of pre-treatment with sand and fat removal 

followed by dissolved air flotation unit with the addition of polymer and a subsequent biological 

stage using sequential batch reactor (SBR).  

 

Kviamarka

Varhaug

Norsk Protein

Inlet Pumping 

Station
Screen Sand and fat 

removal

Pumping 

Station

Flocculation 

tanks

Dissolved air 

flotation (DAF)
Equalization 

tank

SBRs

Polymer 

dosing

Outlet
 

Figure 1.1 The process configuration of Grødaland wastewater treatment plant [23]. 

 

The flotation units consist of two tanks each with 48 m2 surface area designed for maximum 

7.5 m/h surface loading. At maximum load 200 l/s of wastewater passes through the plant. 1000 

m3 equalization tank equalizes the load to the biological unit. The biological SBR unit consists 

of four reactors each of 750 m3, serving both as bioreactor and settling tanks [23]. 

The average flow and composition of wastewater in and out of the DAF unit is shown in Table 

1.1.  

 

 



Ayesha Akhtar – University of Stavanger 

3 

 

Table 1.1 The average flow and composition of wastewater. 

Parameters Inlet  Outlet 

SS (mg/L) 510 196 

Dissolved COD (mg/L) 959 825 

Total COD (mg/L) 1862 1184 

BOD (mg/L) 1501 927 

Total Phosphorous (mg/L) 25,9 23,1 

Conductivity (µS/cm) 1938 1904 

pH 7.73 7.54 

Flow rate (m3/d) 4728 4330 

 

The wastewater which Grødaland WWTP receives presents high fat content. The variations in 

the composition and characteristics of wastewater is observed during the day and during the 

year which make the treatment performance difficult, especially the biological stage. With the 

addition of polymer (2ml/L), DAF unit removes approximately 61 % of suspended solids (SS). 

The removal of SS can be increased to 80 % by increasing the polymer dose. On the other hand, 

the DAF unit cannot remove high fractions of dissolved COD. Only 14 % of dissolved COD is 

removed in this stage, so high concentrations of dissolved COD affect the performance of SBR 

leading to high oxygen demand and poor sludge sedimentation. A way to solve this problem is 

to remove dissolved COD prior to SBR unit through anaerobic granular sludge treatment using 

UASB reactor. This has been done on the laboratory scale at University of Stavanger using 

UASB reactors at mesophilic conditions i.e. at 20 – 25 °C and the tests have shown satisfactory 

results (COD removal efficiency above 70 %).  

1.2 Thesis objective 

 

This thesis work is the continuation of investigating the removal of dissolved COD i.e. COD 

removal efficiency from the effluent of DAF unit from Grødaland WWTP at laboratory scale 

using UASB reactors at psychrophilic conditions i.e. at 10 °C. Also, the main objective of this 

study was to investigate the efficiency of UASB reactor to treat the municipal wastewater and 

convert the organic matter into methane gas.  

 

 



Ayesha Akhtar – University of Stavanger 

4 

1.3 Thesis outline  

 

The title of this thesis is: Anaerobic treatment of industrial wastewater under psychrophilic 

conditions (10 °C) using Upflow Anaerobic Sludge Blanket (UASB) reactor, Lab studies.  

The thesis is divided into following chapters: 

• Introduction 

• Literature review and Background knowledge 

• Materials and Methods 

• Results 

• Discussion 

• Conclusion  

• Future recommendations for further research  

 

2. Literature review and theoretical background 
 

This chapter describes the literature review and theoretical background knowledge of anaerobic 

treatment of wastewater as well as the microbiology and stoichiometry of anaerobic processes.  

2.1  Anaerobic wastewater treatment 

 

The fermentation process in which organic material is degraded and biogas (composed of 

mainly methane and carbon dioxide) is produced, is referred to as anaerobic digestion process. 

Anaerobic digestion processes occur in many places where organic material is available and 

reduction potential is low and zero oxygen. Anaerobic treatment can be conducted in plain 

systems, and this process can be applied at any scale and at any place. The amount of excess 

sludge produced in anaerobic treatment is very small and well stabilized, even having a market 

value when so called granular anaerobic sludge is produced in the bioreactor. Furthermore, 

useful energy in the form of biogas is produced instead of high-grade energy consumed. 

 In contrast to anaerobic treatment, aerobic treatment is generally characterized by high 

operational costs, while a large fraction of waste is converted to another type of waste. Aerobic 

treatment, as the conventional activated sludge process yields about 50 % of sludge from COD 

converted, which requires further treatment, e.g. anaerobic treatment before it is reused or 



Ayesha Akhtar – University of Stavanger 

5 

disposed off. Figure 2.1 shows the fate of carbon and energy in both aerobic and anaerobic 

wastewater treatment, assuming the oxidation of 1 kgCOD requires 1 kWh of aeration energy 

[3]. 

 

 

 

Figure 2.1 Fate of carbon and energy in aerobic (above) and anaerobic (below) wastewater 

treatment [3]. 

 

Table 2.1 shows some advantages and disadvantages of anaerobic wastewater treatment over 

aerobic treatment [4].  

 

 

 

 



Ayesha Akhtar – University of Stavanger 

6 

Table 2.1 Advantages and disadvantages of anaerobic process. 

Advantages  Disadvantages  

• Low production of solids, about 3 to 

5 times lower than that in aerobic 

processes 

• Low energy consumption, usually 

associated with an influent pumping 

station leading to very low 

operational costs 

• Low land requirement 

• Production of methane, a highly 

calorific fuel gas 

• Application in small and large scale 

• Low nutrients consumption  

• Anaerobic microorganisms are 

susceptible to inhibition by a large 

number of compounds 

• Process start-up can be slow in the 

absence of adapted seed sludge 

• Some of the post treatment is usually 

necessary  

• The biochemistry and microbiology 

of anaerobic digestion are complex 

and still require further studies 

• Possible generation of effluents with 

unpleasant aspect 

• Unsatisfactory removal of nitrogen, 

phosphorous and pathogens 

 

Figure 2.2 shows the gradual increase in the number of anaerobic high-rate reactors from the 

mid-seventies [3]. It shows the anaerobic treatment became a popular option to treat 

wastewater.  

 

 

Figure 2.2 Increased in the number of installed anaerobic high-rate reactors in the period 

1972-2006 [3]. 

 



Ayesha Akhtar – University of Stavanger 

7 

The big challenge in anaerobic wastewater treatment is to demonstrate the feasibility for sewage 

treatment especially in moderate climates [10]. Since 1980s, several investigations have been 

done in the field of AnWT at several laboratories worldwide. The results obtained show that 

anaerobic treatment of domestic sewage is an attractive and feasible option for moderate 

climates (Table 2.2). Table 2.3 shows that different reactors which treat sewage anaerobically 

are efficient even under psychrophilic condition. For example, 60 – 70 % COD removal 

efficiency of treating sewage could be obtained using the UASB reactor with the process 

temperature of < 20°C and longer HRT (>8 h). Hydraulic retention time or HRT is the average 

length of time that a compound, for example, water remains in a unit or a bioreactor 

When treating the domestic sewage at low temperatures using UASB reactor inoculated with 

granular sludge, the accumulation of suspended solids (SS) occurs which deteriorates the 

methanogenic activity and the performance of the reactor. Therefore, SS should be removed 

from the influent wastewater prior to UASB treatment. At low temperatures, long SRTs is 

required resulting in the long HRTs [11]. Solid retention time or SRT is the average period of 